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WIPECO INDUSTRIES INC
MONTREAL 3333 DOUGLAS B FLOREANI MONTREAL QC CA H4S 1Y6

The following sample(s) was/were submitted and identified on behalf of the client as:
Sample Description : (A)Microporous disposable coverall

Sample Color : (A)White
Composition : (A)Non woven composite breathable film
Style No. : CMP50127W

Proposed Care Instruction : -

Test Performed : Selected test(s) as requested by applicant 

Sample Receiving Date : Feb 19, 2025
Testing Period : Feb 20, 2025 - Feb 27, 2025
Test Result(s) : Unless otherwise stated the results shown in this test report refer only to the 

sample(s) tested, for further details, please refer to the following page(s).

Signed for and on behalf of
 

SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd
 

     
   

     
     

Sara Guo (Account Executive)
  

 
SGS does not verify authenticity of any Brand/Trademark of products. Buyers must check if the product 
is genuine with the Brand/Trademark owner directly. 
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Test Result

Tensile Strength

(ASTM D5034-21;Grab method)

As Received
- Unit A

MD lbf 19.0
CD lbf 14.4

Tearing Strength

(ASTM D5733-99)
- Unit A

MD lbf 10.9
CD lbf 4.9

Water Resistance(Hydrostatic Head)

(AATCC TM127-2017(2018)e;Hydrostatic Head; Rate of increase of water pressure: 60 mbar/min, temp. of 
distilled water: 21°C, Face Side Facing Water)
A(fabric)
As Received No. 1 No. 2 No. 3 Average
Water Column(inH2O) >50.0 >50.0 >50.0 >50.0

Fabric Thickness

(ASTM D1777-96(Reapproved 2019))
- Unit A

Thickness mm 0.18

Fabric Weight

(ASTM D3776/D3776M-20, Option C)

As Received
- Unit A

Weight oz/yd² 1.47
Weight g/m² 50.0
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Surface Resistivity
Test Method: ASTM D257-14 (2021)ε1

Test Condition:

Precondition: (23±2) ℃, (50±5) %RH, 48 h

Electrode diameter: D1=76 mm, D2=88 mm 

Test voltage: 500 Vdc

Test duration: 1 min

Lab Environmental: (23±2) ℃, (50±5) %RH

Test Side:Back side

Test Result:

Specimen No. Surface Resistance Rs (Ω) Surface Resistivity ρs (Ω/sq)

1 9.82×1011 4.21×1013

2 1.07×1012 4.59×1013

3 2.43×1012 1.04×1014

4 1.53×1012 6.57×1013

5 5.04×1011 2.16×1013

Average 1.30×1012 5.59×1013

Note: Test specimens were cut from the sample.
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Sample Photo

Product information is provided by applicant without verification or authentication of the brand.

***End of Report***
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